Ihi Mini Excavator 15] E Parts Catalog
Full download: http://manual place.com/download/ihi-mini-excavator- 15j-e-parts-catal og/

MEMO

Thisisthe cut pages sample. Download all 243 page(s) at: M anualPlace.com



http://manualplace.com/product/ihi-mini-excavator-15j-e-parts-catalog/

PARTS CATALOG

15J
MINI EXGAVATOR

SERIAL No. BAOO1001~

IHI

o) | | BEEAARINSRL

IHI Construction Machinery Limited

PUB.No.5



IHI 15J

I NDEX = R
DESCRIPTION % Tr SHEET No. |PAGE
LOWER MACHINE ; AR ;
LOWER MACHINE ASS'Y TEBRRIRALNL 1-1 [ 2
CRAWLER SHOE ASS'Y so—-35 va—ii 1-2 []| 4
CRAWLER SHOE ADJ. DEVICE ro—3 va—FEsE 1-3 []| s
FRONT IDLER ASS'Y 7avk T4 K 1-4 []| 8
LOWER ROLLER ASS'Y DU— o—J# 1-5 [ ]| 10
LOWER TRACTION HYD. PIPING TESETERE 1-6 [ ]| 12
TURNTABLE ; Y—vF—TI;
TURNTABLE & 5 — 27— VKRBT U > 45T 2-1 [ ]| 16
SWING BEARING ASS'Y
SWING DRIVE DEVICE ; HEEIERENEE
SWING DRIVE DEVICE Bl i 3- 1 [ ]| 20
HYDRAULIC PIPING ; HERE ;
RETURN & SUCTION PIPING ASS'Y ) 5 —VRH Y v 3 VEEHT a- 1 [ o
SWING & TRACTION PIPING ASS'Y BEEI R TR E AL 4- 2 [ ]| 28
PUMP DISCHARGE & A VSR a- 3 []| =0
BOOM SWING PIPING ASS'Y T L AL UEEMT
CONTROL PIPING ASS'Y RS E AT a- 4 []| 32
CONTROL PIPING ASS'Y (CE) BIEIRCEALL (CE) 4- 4 34-2
-1 -
[ * (] o
IHI Construction Machinery Limited Rev No(D



ITHI 15J

INDEX = X
DESCRIPTION % R SHEET No. |PAGE
HYDRAULIC INSTRUMENT ; EHES
TRACTION MOTOR ASS'Y EiTE—F T s-1 [ ]| 38
TRACTION MOTOR ASS'Y EATE— SHL 5- 1A [ ]| s38-2
TRACTION MOTOR ASS'Y AT E— 4T 5- 1B [ ]| 39-1
SWING MOTOR ASS'Y BEElE — & 4T s-2 [ ]| 4o
SWING MOTOR ASS'Y BeElE — & T 5- 24 []| 43-1
ROTARY JOINT ASS'Y =% Pad T 5- 3 [ ]| 44
CONTROL VALVE ASS'Y v bo—b ALY 5- 4 [ ]| 46
REMOTE CONTROL VALVE ASS'Y yEIY ULTHT 5-5 [ ]| s2
(FOR SHORT LEVER) (va—F Ls—F)
REMOTE CONTROL VALVE ASS'Y yEIL SSLTHL 5- 5A [ ]| s5-1
(FOR SHORT LEVER) (va—F LA—FD)
BLOCK VALVE ASS'Y Tovy VTN s-6 [ ]| =6
BLOCK VALVE ASS'Y Tovs sLTHEL 5- 6A [ ]| 57-1
HYDRAULIC OIL TANK ASS'Y YEhins > o KT s-7 [ ]| 58
OIL PUMP ASS'Y AN K THIL s-8 [ ]| eo
OIL PUMP ASS'Y AL R T 5- 8a [ ]| se1-1
GEAR PUMP ASS'Y Fr— KU s-9 [ ]| ez
GEAR PUMP ASS'Y Fr— RUTHAY 5- 9A [ ]| e3-1
BOOM CYLINDER ASS'Y T—L VY VSN 5-10 [ ]| o4
BOOM CYLINDER ASS'Y T—b ¥ USHE s5-10a [ ]| e5-1
ARM CYLINDER ASS'Y T—L Y UFHE s-11 [ ]| 66
ARM CYLINDER ASS'Y b YU s-11a [ ]| 67-1
BUCKET CYLINDER ASS'Y Ky b Uy USRS 5-12 [ || es8
BUCKET CYLINDER ASS'Y Sy b vy ST 5-12a [ || 69-1
BOOM SWING CYLINDER ASS'Y T—h ALY VY Uy 5-13 [ ]| 70
BOOM SWING CYLINDER ASS'Y PN VA2 s 5-13a [ ]| 71-1
BLADE CYLINDER ASS'Y BEHiR > ) > /4T s-14 [ ]| 72
BLADE CYLINDER ASS'Y BEHAR > ) o &AL s5-14A [ ]| 73-1
OPERATING CONTROLS ; IR ERIR
TRACTION LEVER ASS'Y EFT L/ 4T 6- 1 [ ]| 76
CONTROL BOX ASS'Y avho— Ky s R 6-2 [ ]| 8o
BLADE & BOOM SWING BEEIRR T — 5 R4 VY 6- 3 [ ]| 84
CONTROL ASS'Y 3> bo—JLEY
ENGINE CONTROLS ASS'Y YUy avbo—Lr 6-4 [ ]| 8
— 2 —
IHI Construction Machinery Limited REV No®




IHI 154

INDEX = R
DESCRIPTION & bR SHEET No. |PAGE
POWER UNIT ; ND— 2z by
ENGINE & ACCESSORIES ILUURT VY 7- 1 []| ez
AIR CLEANER & MUFFLER ASS'Y 7= 2 —FRT7 I 7-2 [ ]| 96
OIL PUMP DRIVE DEVICE FAN R TS 7-3 []| 8
FUEL TANK & PIPING ASS'Y HREL Y o RETEHISL 7- 4 [ ]| 100
FUEL TANK & PIPING ASS'Y RS > o RERERINT 7- 4 104
(W/WATER SEDIMENTER) (V=% £F4A54)
CAB & RELATED PARTS ; F v TRIRES ;
COVER ASS'Y 778 —H5T 8- 1 [ ]| 108
NOISE ABSORBENT ASS'Y R AL 8- 2 [ ]| 112
CANOPY ASS'Y R A ibva 8- 3 [ ]| 14
CANOPY ASSY (FOR TOPS) F ¢/ XL (TOPSF) 8- 3 115-1
OPERATOR SEAT & ARV—5  v— bREEED v 24T 8- 4 [ ]| 116
SWING LOCK ASS'Y
NAME PLATE ASSY (FOR ENGLISH) | #—L4 7L — M (3% 8- 5 [ ]| 118
NAME PLATE ASS'Y (FOR HUTTER) | #%—4 7L— MY 8- 5 120
NAME PLATE ASS'Y (FOR ITALIAN) | %—4 7u— ML 8- 5 122
NAME PLATE ASSY (FOR FRENCH) | #—.4 7UL— M 8- 5 124
NAME PLATE ASS'Y (FOR GERMAN) | %—4 7L— MY 8- 5 [D]| 126-2
ELECTRIC SYSTEM ; ESRE
ELECTRIC SYSTEM BT 9- 1 [ ]| 128
INSTRUMENT PANEL ASS'Y g i vA 9- 2 [ ]| 130
TOOLS & ACCESSORIES ; ITERMES ;
TOOLS & ACCESSORIES TERMES 10- 1 [ ]| 134
-3 -
L4 L3 [ (]
ITHI Construction Machinery Limited REV No (@



IHI 15J

INDEX = X
DESCRIPTION & R SHEET No. |PAGE
HOE ATTACHMENT ; K= THuFXUb;
HOE ATTACHMENT ASS'Y w— THyFA L M 11-1 [ ]| 138
BOOM SWING ASS'Y T—L AL AT 11-2 [ ]| 142
HOE BUCKET ASS'Y = /Y7y M 11- 3 [ ]| 144
HOE ATTACHMENT PIPING ASS'Y k= Ty FA L MNEEMIL 11- 4 []| 146
BLADE ATTACHMENT ; BERT7 I v F XU b;
BLADE ATTACHMENT ASS'Y HE AR EAANT 12- 1 [ ]| 150
BLADE PIPING ASS'Y BEHARFER S 12- 2 [ ]| 152
OPTION SPECIFICATION ; RAMLER
SPARE PORT PIPING ASS'Y Fhi+— ML 15- 1 [ ]| 156
SPARE PORT PIPING ASS'Y iR — MECEAL 15- 1A [ ]| 158-2
SPARE PORT CONTROL ASS'Y FiA— b 32 b o— U 15- 2 [ ]| 160
CAR HEATER ASS'Y H— E—gH 15- 3 []| 162
CAR HEATER ASS'Y H— k=g 15- 3A [ ]| 163-1
NAME PLATE ASS'Y (FOR ENGLISH) F—L4 Fr— MY BB 15- 4 [ ]| 164
NAME PLATE ASSY (FOR HUTTER) | *—L4 7L— Ml 15— 4 166
NAME PLATE ASSY (FOR GERMAN) | *—4 7L— i 15— 4 168
NAME PLATE ASSY (FOR ITALIAN) | %—.4 7U— hir 15— 4 170
NAME PLATE ASSY (FOR FRENCH) | *—4 7lL— b1 15- 4 [D]| 172
NAME PLATE ASS'Y (FOR DUTCH) F—b FL— M 15— 4 176
NAME PLATE ASS'Y (FOR DANISH) F—L FU— M 15— 4 178
OPERATOR ROOM ASS'Y SEFREALT 15- 5 [ ]| 180
OPERATOR ROOM ASS'Y (1) SEEIEART (1) 15— 54 [ ]| 184
OPERATOR ROOM ASS'Y (2) EIEEAAST (2) 15- 54 [_]| 190
PARTS INDEX ; MRESIRRE! ;
ENGINE PARTS CATALOG ; IVYY N=Y hFoY;

IHI Construction Machinery Limited REV No®



SECTION 1

LOWER MAC

HINE
T & %
EHARENSEL

o) I&E

IHI Construction Machinery Limited

-1 -



—_— ——,—,_e———— — — —

2-3

For Steel Shoe

N~ — e —

I 20 v
LOWER MACHINE ASS'Y

IHI

REV No.

SHEET No. 1 -1



RH&ES| 8 & & 5 & o % ro(% B|\EERE & B 5 # & ES
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN., SERIAL No. REMARKS
ERBE AR L
0 x5301 072 00 Lower Machine Ass'y 1 BAOO1001~BA0O01051
TER AR L
%5301 006 00 | Lower Machine Ass'y 1 BA001052~
Ja—3 va "‘){ﬁﬁﬂ
0-1 x5301 051 00 | Shoe Ass'y, Crawler (Rubber) 1 BA001001~BA001051
so—-5 va-—fir
%5301 005 00 | Shoe Ass'y, Crawler (Rubber) 1 BA001052~
so—-35 va—#sr
0-2 x 5301 007 00 | Shoe Ass'y, Crawler (Steel) 1 BA001001~
T vE—F Ya-—
1 0653 728 UA | *Shoe, Rubber Crawler 2 <~ BAO01001~BAO001051
JL Ja—5 Ya— X
0653 569 UA | *Shoe, Rubber Crawler 2 T_]J BA001052~ * * x
TL Ju—-3 Ya-— 0O
0653 759 UA | *Shoe, Rubber Crawler 2 — Xk K~
suo—5 va—fir
1-1 #0653 567 UA | xShoe Ass'y, Crawler (Steel) 2 <« BA0O1001~ % % * Sh. No. 1 -2
Jo—3 va —’)‘ﬁﬁﬁ O
#0653 754 UA | *xShoe Ass'y, Crawler (Steel) 2 = X Kk~ % X % Sh. No. 1 -2
sa—3 Ya—fi O
o #0653 775 UA | *xShoe Ass'y, Crawler (Steel) 2 — * Kk~ Sh. No. 1 -2
o7— 7U—AL
2 4200 662 00 * Frame, Lower 1 <« BA001001~BA001051
o7— TJb—L X
4200 656 00 *Frame, Lower 1 :J_‘ BA001052~BA001371
o7— 7lU—L54 O
[ ] 4200 679 00 * Frame, Lower (For Rubber Shoe) 1 = BAOO1372~ * % *
07— 7U—L O
[ ) 4200 679 02 *Frame, Lower (For Rubber Shoe) 1 — * k k ~
oJ— T7l—L
] 2-11 /4200 679 01 * Frame, Lower (For Steel Shoe) 1 <« BAOO1372~ * * *
a7— JU—L O
[ ] A4200 679 03 * Frame, Lower (For Steel Shoe) 1 — * % X~
va— HA4K (f7)
2-2 4475 674 00 * * Guide, Shoe (R.H.) 2 BA001372~
Ya— H4 K (k)
2-3 4475 675 00 * * Guide, Shoe (L.H.) 2 BA001372~
H3— ()
3 4464 246 00 *Cover (R.H.) 1 BA001001~
SR
4 4006 119 02 * Washer, Flat 6 BA001001~
ESURAL b (LW, #E)
5 0520 100 20 * Bolt, Treatment (W, L.W) 6 BA001001~ M10 x 20 P=1.25
HyN— (%)
6 4464 247 00 *Cover (L.H.) 1 BA00O1001~
NEZATEL b
7 0462 100 25 * Bolt, Socket Head 32 BA001001~ M10 x 25
Ya— HAFN
8 4475 616 00 * Guide, Shoe 4 BA001001~
EITE— AL
9 #0757 617 UA | xMotor Ass'y Traction 2 <« BA001001~BA001191 {Sh. No. 5 -1
EITE— & 43T o
#0757 629 UA | xMotor Ass'y Traction 2 :.# BA001192~BA001311 [Sh. No. 5 - 1A
EITE—F L O
#0757 695 UA | *Motor Ass'y Traction 2 — BAO01312~ Sh. No. 5~ 1B
KS47 ZX7Tarvyh
10 4234 543 00 * Sprocket, Drive 2 BA001001~
TR S
11 0595 100 00 * Washer, Treatment 8 BA001001~ M10
BIEA )L b
12 0513 100 20 * Bolt, Treatment 8 BA001001~ M10 x 20
Ty FN—
13 4463 804 00 * Cover, Under 1 BA001001~
N O T E
IHI T

MODEL

LOWER MACHINE ASS'Y

_.3__

REV No. @

SHEET No. 1 —1




RHEE|l & = & 5 EY L £ OB B|EHRYE B H 5 # 1 E
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
HIEARIL b (LW A
14 0519 080 12 *Bolt Treatment (W, L.W) 4 <« BAOO1001~ % % % M8 x 12
BUEARIL b (LW x
0519 100 20 *Bolt Treatment (W, L.W) 4 e * K % ~ M10 x 20
o7— o-—SfHiL
15 #5300 853 00 *Roller Ass'y, Lower 6 BA001001~ Sh. No. 1 -5
EJLIREE S
16 0595 120 00 * Washer, Treatment 12 BA001001~ M12
WAL b
17 0475 120 25 *Bolt, Treatment 12 BA001001~ M12 x 25
& s
N OTE

IHI

MODEL

T ERHAE ST

LOWER MACHINE ASSY

REV No. @

SHEET No. 1—1




IHI P B

CRAWLER SHOE ASS'Y REV No. @

MODEL —-4- SHEET No.1— 2




RES| & & & 5 & o 2 ol BEHRE B OB 5 # f
KEY No.| PART No. DESCRIPTTION Q'TY|CHAN.] SERIAL No. REMARKS
Ja—35 a—#SL
0 0653 567 UA | Shoe Ass'y, crawler 2) BA001001~ % * % W =230
sa—35 Ya—#r
0653 754 UA | Shoe Ass'y, crawler (2) <« X %k X~k % % W =230
Ja—5  ¥a—#AN O
0653 775 UA | Shoe Ass'y, crawler 2) — X X k-~ W =230
Fowy Ya— aVTY—F
1 0653 567 92 * Complete, Track Shoe 32 <~ BAO001001~ * * *
bSovy Ya— avTY—»H X
0653 754 92 * Complete, Track Shoe 32 :1' Xk k~% % %
Fows Ya— aVFY—F X
0653 775 99 | *Complete, Track Shoe 32 — * k k ~
Ty
2 0653 567 06 | * *Bushing 1 BAO01001~ * * *
rNows Er
3 0653 567 07 * Pin, Track 32 <« BAOO1001~ * * x
fowvs EY x
0653 775 98 *Pin, Track 32 — * Xk~
<wRy Ev
4 0653 567 08 *Pin, Master 1 BAOO1001~ * % *
<Ry Ev
0653 775 97 *Pin, Master 1 X Xk~
oyy Ev
5 0653 567 09 | *Pin, Lock 1 BAO01001~ * * *
RRY Va— aAVTY—F
6 0653 567 93 * Complete, Master Shoe 1 <« BAO01001~ * * *
TRY Va— AVTY—} X
0653 754 93 | *Complete, Master Shoe 1 (—_J\ K K K~k % %
Novy Ya— avFy—» X
0653 775 99 * Complete, Track Shoe 1 — * k %k~
Ty
7 0653 567 06 | * *Bushing 1 BAO01001~ * * *
N OTE

IHI

MODEL

J0-—5 Ya—#E3iL
CRAWLER SHOE ASS'Y
—5—

REV No. @

SHEET No.1—2




12

CRAWLER SHOE ADJ. DEVICE REV No. @
MODEL - 6— SHEET No.1— 3




RHES| M & & 5 & o F o BERHE B OB 5 # ] ES
KEY No.] PART No DESCRIPTTION Q'TY|CHAN.| SERIAL No. REMARKS
70—-35 va-—RBEE fEREY
0 x5300 702 00 | Adj. Device, Crawler Shoe 2 Not for use
ru—35 Yo -—JREE
x5301 127 00 | Adj. Device, Crawler Shoe 2 BA001001~
BULEA)L b
1 0513 120 40 * Bolt, Treatment 2 BA001001~ M12 x 40
oyy JU—}
2 4401 446 00 * Plate, Lock 1 BA001001~
Azl
3 4401 444 00 * Plate 1 BA001001~
PAZE)
4 4401 445 00 * Plate 1 | BA001001~ x x %
VAZad O
4403 581 00 * Plate 1 — * X X~
BINTERE S
5 0595 100 00 * Washer, Treatment 4 BA001001~ M10
BMLEEARIL b
6 0513 100 30 * Bolt, Treatment 4 BA001001~ M10 x 30
2Ty
7 4170 214 00 * Spring 1 BA001001~
JY—=Z v)u¥ bdii i
8 x4514 521 00 * Cylinder, Grease 1 Not for use
sTY—=2 )y
4514 539 00 * Cylinder, Grease 1 BA001001~
‘" yrry e
9 x0760 710 32 *Ring, “O" 1 Not for use P30 — 90B
AN =
0761 740 01 * Seal, Oil 1 BA001001~
Ny TFw7 Yoo fEREEY
10 x0762 120 32 * Ring, Back-up 1 Not for use P30 - T2
ALV = g kearn
11 x0761 141 22 * Seal, Oil 1 Not for use
YA Y=
0765 600 01 * Seal, Dust 1 BA001001~
EX by
12 4515 516 00 * Piston 1 BA001001~
3y F
13 4560 004 00 * Packing, Copper 1 BA001001~
Fryvy NLT £z Reacn
14 x4140 000 00 * Valve, Check 1 Not for use
Frvy N7
4140 015 00 * Valve, Check 1 BA001001~
FY)—2x =y TN Irg:ikeac
15 x0728 111 15 * Nipple, Grease 1 Not for use PT1,/8
N OTE

IHI

MODEL

y0—-35 Ja—ABEE

CRAWLER SHOE ADJ. DEVICE

-7 -

REV No. @

SHEET No.1—3




RRRRRRRRRRRRRRR

RRRRRR




RHEES| & & & 5 & o % O EBEEEREE B OH 5 B 1 £
KEY No.| PART No. DESCRTIPTTION Q'TY|CHAN. SERIAL No. REMARKS
Javbh TARSHY (T4 va—F)
0 5300 874 00 | Idler Ass'y, Front (For Rubber Shoe) 2 <« BA001001~BA001381
Jaovhbh TA RSN (T4 va—H) O
5301 137 00 | Idler Ass'y, Front (For Rubber Shoe) 2 — BA001382~
Jarh TARTHN @)
0-1 5300 873 00 | Idler Ass'y, Front (For Steel Shoe) 2 <« BA0O01001~BA001381
Javh 74 KNIHI @ a—H) O
5301 138 00 | Idler Ass'y, Front (For Steel Shoe) 2 — BA001382~
) I/ A
1 0494 609 45 *Pin, Spring 2 BA001001~ ¢ 6 x 45
N7Yyvy Javy
2 4420 613 00 % Block, Bearing 2 BA001001~
AN =)
3 0761 731 20 * Seal, Oil 2 < BA001001~BA001381
FAN =i X
0761 730 12 | *Seal, Qil 2 — BA001382~
2FyT Yy
4 0493 500 55 | *Ring, Snap 2 <« BA001001~BA001381 | ¢ 55
2Fy T )T X
0493 500 62 *Ring, Snap 2 — BA001382~ ¢ 62
K= XF7Y o7
5 0630 600 60 * Bearing, Ball 2 <« BA001001~BA001381 | # 6006
K= X7y o7 X
0630 620 60 * Bearing, Ball 2 — BA001382~ # 6206
Jarvh TAKRT (TLH Ya—H)
6 4236 550 00 *Idler, Front (For Rubber Shoe) 1 ) BA001001~BA001381
Jaryh FTAKRS (T4 va—H) X
4236 564 00 | *Idler, Front (For Rubber Shoe) 1 — BA001382~
7avh TAKS @a2—HD)
6-1 4236 551 00 *Idler, Front (For Steel Shoe) 1 <« BA001001~BA001381
Jorvh FTAKS @va—f) X
4236 565 00 xIdler, Front (For Steel Shoe) 1 — BA001382~
NEAN TS5
7 0710 201 01 * Plug, Socket Head 1 BA001001~ PT1/8
T4 KRS Y%7 b
8 4220 673 00 | *Shaft, Idler 1 <« BA001001~BA001381
TAKZT Yv7 b X
4220 717 00 | *Shaft, Idler 1 — BA001382~
N OTE

IHI

MODEL

JOoVh 74 RFSH#EII
FRONT IDLER ASS'Y

— 9 —

REV No. @

SHEET No.1— 4




IHI —

LOWER ROLLER ASS’Y REV No. @
MODEL -10— SHEET No.1—5




RHES| 8 % & 5 i o 2 B EB|BEEYE & HA 5 B G| £
KEY No.| PART No. DESCRIPTION Q' TY|CHAN.| SERIAL No. REMARKS
o7 — o-—J#iz
0 5300 853 00 | Roller Ass'y, Lower (6) BA001001~
AN =
1 0761 732 50 * Seal, Oil 2 BA001001~
2Fy T YT
2 0493 500 47 *Ring, Snap 2 BA001001~ ¢ 47
7Yy
3 0630 600 50 * Bearing 2 BA001001~ # 6005
o7— o—3
4 ¥r4031 314 00 * Roller, Lower 1 BA001001~ 5300 853 00
Y%7 b
5 4220 579 00 * Shaft 1 BA001001~
757
6 0710 201 01 * Plug 1 BA001001~ ST-PA-1/8
IR b
7 0475 120 25 Bolt, Treatment (2) BA001001~ M12 x 25
8 0595 120 00 | Washer, Treatment (2) BA001001~ M12
g =3
N OTE
LOWER ROLLER ASS'Y REV No. @

mopeL KER -11- SHEET No.1—5




IHI

MODEL

TFEREITACEMIL
LOWER TRACTION PIPING ASS'Y
— 12—

REV No. @

SHEET No. 1 —6




Ihi Mini Excavator 15] E Parts Catalog
Full download: http://manual place.com/download/ihi-mini-excavator- 15j-e-parts-catal og/

REES| & & & 5 Y o 2 OB BEHRE B OH S5 B {# =z
KEY No.| PART No. DESCRIPTION Q'TY|CHAN.] SERIAL No. REMARKS
NEREITRCERSL
0 x 5352 722 00 | Piping Ass'y, Lower Traction 1 BA001001~BA001311
EREITECEAENL
x 5353 486 00 | Piping Ass'y, Lower Traction 1 BA001312~
o—4%1) YaAd v ML
1 #0755 843 UA | xJoint Ass'y, Rotary 1 BA001001~ Sh. No. 5-5
TR
2 0712 310 50 | *Elbow 4 BA001001~
7 — ZAHL
[ ) 3 4070 089 40 | *Hose Ass'y 2 < BA001001~BA001311 | £ =780
F— 2L X
[ ) 4070 089 47 *Hose Ass'y 2 — BAO01312~ g =130
R — ZHAL
[ J 4 4070 089 24 | *Hose Ass'y 2 Al BA001001~BA001311 | £ =700
A — ZHAIL x
[ ] 4070 089 04 | *Hose Ass'y 2 — BA001312~ £ =650
IRV b
5 0513 080 25 | *Bolt, Treatment 4 BA001001~ M8 x 25
IR
6 0590 080 00 * Washer, Lock 4 BA001001~ M8
YIRS v b
7 0529 080 00 *Nut, Treatment 4 BA001001~ M8
IR AR)L b
8 0513 120 30 * Bolt, Treatment 2 BA001001~ M12 x 30
NS
9 0590 120 00 * Washer, Lock 2 BA001001~ M12
AT =
10 4260 249 00 * Stay 1 BA001001~
K= A=
11 4070 396 03 * Cover, Hose 2 BA001001~ 2 =290
TITE
[ ) 12 0713 700 02 * Adapter 4 <« BA001001~BA001311
TYTs X
® 0713 700 77 * Adapter 4 — BAO001312~
NORIZ/
o 13 0760 710 12 *Ring, “O" 4 < BA001001~BA001311 |P11 — 90B
‘" Yy X
[ ] 0760 710 16 *Ring, “O" 4 — BA0O01312~ P14 — 90B
N OTE

MODEL

Thisisthe cut pages sample. Download all 243 page(s) at: M anualPlace.com

LOWER TRACTION PIPING ASS'Y

REV No. @

SHEET No.1— 6



http://manualplace.com/product/ihi-mini-excavator-15j-e-parts-catalog/

